
Rezerves daļu saraksts

(5.970-863.0) Spare parts list STH 13.84 W ab WK 20001

11.08.2014

LV

www.kaercher.com



Lapa 2



Lapa 3



Lapa 4



Satura rādītājs

Spare parts list STH 13.84 W ab WK 20001 (5.970-863.0) .......................................................................................................................................................................................................... 6

10 Shearing shackle 

............................................................................................................................................................................................................................................................................... 7

11 Shearing shackle crank 

....................................................................................................................................................................................................................................................................... 8

12 Shearing shackle handhold 

................................................................................................................................................................................................................................................................. 10

20 Discharger chute 

............................................................................................................................................................................................................................................................................. 12

30 Transmission gear 

........................................................................................................................................................................................................................................................................... 14

31 Gear 

........................................................................................................................................................................................................................................................................................... 15

32 Wheel 

.......................................................................................................................................................................................................................................................................................... 18

33 Selector shaft 

................................................................................................................................................................................................................................................................................. 20

40 Worm gearing 

................................................................................................................................................................................................................................................................................. 22

41 Individual parts 

............................................................................................................................................................................................................................................................................... 23

42 Worm wheel 

.................................................................................................................................................................................................................................................................................. 25

43 Rocker 

......................................................................................................................................................................................................................................................................................... 27

50 Special tools 

................................................................................................................................................................................................................................................................................... 29

10 Tool tool box Inch 

............................................................................................................................................................................................................................................................................ 30

Lapa 5



Spare parts list STH 13.84 W ab WK 20001 (5.970-863.0)

Poz. Nosaukums Daudzums Pārdoš. vienība

10 Shearing shackle 1.000 ST

20 Discharger chute 1.000 ST

30 Transmission gear 1.000 ST

40 Worm gearing 1.000 ST

50 Special tools 1.000 ST

Lapa 6



10 Shearing shackle

Poz. Nosaukums Daudzums Pārdoš. vienība

11 Shearing shackle crank 1.000 ST

12 Shearing shackle handhold 1.000 ST

Lapa 7



11 Shearing shackle crank

Lapa 8



11 Shearing shackle crank

Rez.daļas/nodil.pakļ.daļas Poz. Materiāla Nr. Nosaukums Daudzums Pārdoš. vienība

 1 6.970-760.0 Crank 1.000 ST

 2 6.970-812.0 Bolt 2.000 ST

 3 6.970-878.0 Screw 6.000 ST

X-X 4 7.311-004.0 Hexagon nut 1.000 ST

 5 6.970-143.0 Spring clip 5/16" 1.000 ST

 6 6.970-343.0 Handhold 4.000 ST

 7 6.971-152.0 Star grip 1.000 ST

 8 6.970-289.0 Plug 1.000 ST

 9 6.970-354.0 Rubber bushing rubber 1.000 ST

 11 6.970-977.0 Eye screw 1.000 ST

 12 6.970-813.0 Push handle bottom part 1.000 ST

 13 6.970-998.0 Upper beam right 1.000 ST

 14 6.970-999.0 Upper beam left 1.000 ST

 15 6.971-144.0 Washer 1.000 ST

Lapa 9



12 Shearing shackle handhold

Lapa 10



12 Shearing shackle handhold

Poz. Materiāla Nr. Nosaukums Daudzums Pārdoš. vienība

1 6.970-835.0 Cable 1.000 ST

4 6.970-928.0 Instrument panel 1.000 ST

9 6.970-958.0 Hexagon socket screw 2.000 ST

10 6.970-894.0 Screw 4.000 ST

12 6.970-818.0 Nut stop 1.000 ST

13 6.970-959.0 Hexagon nut 2.000 ST

14 6.970-956.0 Handhold 2.000 ST

15 6.970-834.0 Turning knob 1.000 ST

16 6.970-774.0 Base 1.000 ST

18 6.970-960.0 Locking pawl 1.000 ST

19 6.970-961.0 Coupler tripping segment operation 1.000 ST

21 6.970-756.0 Spring 1.000 ST

22 6.970-761.0 Spring 1.000 ST

23 6.970-389.0 Rubber buffer 2.000 ST

27 6.971-188.0 Pull rope 1.000 ST

28 6.970-963.0 Holder 1.000 ST

Lapa 11



20 Discharger chute

Lapa 12



20 Discharger chute

Rez.daļas/nodil.pakļ.daļas Poz. Materiāla Nr. Nosaukums Daudzums Pārdoš. vienība

 1 6.970-816.0 Housing 1.000 ST

 2 6.970-843.0 Lever complete 1.000 ST

X-X 3 7.303-204.0 Saucer-head screw M8x20 -St-A2R  DIN 603 1.000 ST

 4 6.970-582.0 Screw 5/16-18 2.000 ST

 5 6.970-817.0 Bolt 1.000 ST

 6 6.970-719.0 Screw 1/4-15 4.000 ST

 7 6.970-747.0 Screw 1/4-20X1.0 1.000 ST

 8 6.970-844.0 Screw 1.000 ST

X-X 9 7.311-510.0 Hexagon nut M 8-8-A2E  ISO 7040 2.000 ST

 10 6.970-818.0 Nut stop 4.000 ST

 11 6.970-845.0 Covering cap 1.000 ST

 12 6.970-479.0 Moulded part 1.000 ST

 13 6.970-819.0 Spring 1.000 ST

 15 6.970-700.0 Washer 2.000 ST

 16 6.970-276.0 Screw 2.000 ST

 17 6.970-641.0 Bush 1.000 ST

 18 6.970-501.0 Angle adjustment 1.000 ST

 19 6.970-438.0 Stop 1.000 ST

 20 6.970-572.0 Protection part handhold 1.000 ST

Lapa 13



30 Transmission gear

Poz. Nosaukums Daudzums Pārdoš. vienība

31 Gear 1.000 ST

32 Wheel 1.000 ST

33 Selector shaft 1.000 ST

Lapa 14



31 Gear

Lapa 15



31 Gear

Poz. Materiāla Nr. Nosaukums Daudzums Pārdoš. vienība Daž. informācija

1 6.971-173.0 Washer 1.000 ST 656-04055

1 6.970-786.0 Frictional wheel 1.000 ST 756-04177

2 6.970-788.0 Set replacement transmission 1.000 ST  

5 6.970-643.0 Screw 2.000 ST  

6 6.970-610.0 Screw 1.000 ST  

7 6.970-647.0 Screw 7.000 ST  

8 6.970-802.0 Nut stop 1.000 ST  

9 6.971-174.0 Lock nut 1.000 ST  

10 6.970-418.0 Parallel key 1.000 ST  

11 6.971-181.0 Ring -E 1.000 ST  

12 6.971-182.0 Ring -E 1.000 ST  

13 6.970-804.0 Locking ring 1.000 ST  

14 6.971-116.0 Shaft 1.000 ST  

15 6.970-806.0 Pinion transmission 1.000 ST  

17 6.970-618.0 Retaining clip 1.000 ST  

18 6.970-621.0 Washer 2.000 ST  

19 6.970-682.0 Washer 793X1.24 2.000 ST  

22  Stockpiling discontinued 1.000 ST  

23 6.970-807.0 Screw 2.000 ST  

24 6.970-671.0 Screw 1/4-28 3.000 ST  

25 6.970-443.0 Flanged bearing 2.000 ST  

26 6.970-518.0 Flanged bearing 2.000 ST  

27 6.970-808.0 Bowden wire 1.000 ST  

28 6.971-184.0 Bowden wire coupler 1.000 ST  

29 6.970-415.0 Sleeve 1.000 ST  

Lapa 16



31 Gear

Poz. Materiāla Nr. Nosaukums Daudzums Pārdoš. vienība Daž. informācija

30 6.970-402.0 Roller 3.000 ST  

31 6.970-810.0 Angle fixing 1.000 ST  

36 6.970-839.0 Spring Torsion 1.000 ST  

Lapa 17



32 Wheel

Lapa 18



32 Wheel

Poz. Materiāla Nr. Nosaukums Daudzums Pārdoš. vienība

1 6.971-123.0 Wheel complete 2.000 ST

2 6.970-832.0 Axle 1.000 ST

Lapa 19



33 Selector shaft

Lapa 20



33 Selector shaft

Rez.daļas/nodil.pakļ.daļas Poz. Materiāla Nr. Nosaukums Daudzums Pārdoš. vienība

X 2 6.970-879.0 Flanged nut hexagonal 1.000 ST

 3 6.970-818.0 Nut stop 1.000 ST

 4 6.970-839.0 Spring Torsion 1.000 ST

 5 6.970-807.0 Screw 1.000 ST

 6 6.970-840.0 Spacer 1.000 ST

 7 6.970-841.0 Plate bearing 1.000 ST

 8 6.970-842.0 Clamp 1.000 ST

Lapa 21



40 Worm gearing

Poz. Nosaukums Daudzums Pārdoš. vienība

41 Individual parts 1.000 ST

42 Worm wheel 1.000 ST

43 Rocker 1.000 ST

Lapa 22



41 Individual parts

Lapa 23



41 Individual parts

Rez.daļas/nodil.pakļ.daļas Poz. Materiāla Nr. Nosaukums Daudzums Pārdoš. vienība

 1 6.971-127.0 Cleaning tool MTD 731-2643 1.000 ST

 2 6.970-951.0 Shovel wheel 1.000 ST

 3 6.970-826.0 Hexagonal head screw 3/8-16:1.75:GR5:STD 1.000 ST

X-X 4 7.303-204.0 Saucer-head screw M8x20 -St-A2R  DIN 603 6.000 ST

 5 6.970-608.0 Screw 8.000 ST

X-X 6 7.303-139.0 Saucer-head screw M6x20 -A2 DIN 603 4.000 ST

X 7 6.970-879.0 Flanged nut hexagonal 6.000 ST

 8 6.970-818.0 Nut stop 4.000 ST

 9 6.970-802.0 Nut stop 3.000 ST

X-X 10 6.970-822.0 Tapa 2.000 ST

 12 6.970-791.0 Lock washer 2.000 ST

 13 6.970-827.0 Adapter 1.000 ST

 14 6.970-952.0 Extension spring 1.000 ST

 15 6.970-637.0 Washer 1.000 ST

 16 6.970-621.0 Washer 4.000 ST

 18 6.970-828.0 Screw 1.000 ST

 19 6.970-640.0 Screw 1.000 ST

X-X 20 6.970-780.0 Bolt 2.000 ST

 21 6.970-443.0 Flanged bearing 1.000 ST

 22 6.970-434.0 Ball bearing 1.000 ST

 23 6.970-250.0 Deflection pulley 1.000 ST

 25 6.970-861.0 Holder tension roller 1.000 ST

 26 6.971-128.0 Holder MTD 731-2635 1.000 ST

Lapa 24



42 Worm wheel

Lapa 25



42 Worm wheel

Rez.daļas/nodil.pakļ.daļas Poz. Materiāla Nr. Nosaukums Daudzums Pārdoš. vienība

 1 6.971-126.0 Gear complete 1.000 ST

 3 6.970-866.0 Screw conveyer feed left 1.000 ST

 4 6.970-867.0 Screw conveyer feed right 1.000 ST

X-X 5 6.970-822.0 Tapa 4.000 ST

 6 6.970-781.0 Spacer sleeve 8.000 ST

X-X 8 6.970-780.0 Bolt 4.000 ST

 9 6.970-444.0 Bush 8.000 ST

 10 6.970-765.0 Housing 2.000 ST

 11 6.970-862.0 Strip 1.000 ST

Lapa 26



43 Rocker

Lapa 27



43 Rocker

Rez.daļas/nodil.pakļ.daļas Poz. Materiāla Nr. Nosaukums Daudzums Pārdoš. vienība

 1 6.970-586.0 Screw 5/16-18.75 4.000 ST

X 2 6.970-879.0 Flanged nut hexagonal 4.000 ST

 3 6.970-782.0 Angle MTD 790-00091 2.000 ST

Lapa 28



50 Special tools

Poz. Nosaukums Daudzums Pārdoš. vienība

10 Tool tool box Inch 1.000 ST

Lapa 29



10 Tool tool box Inch

Lapa 30



10 Tool tool box Inch

Rez.daļas/nodil.pakļ.daļas Poz. Materiāla Nr. Nosaukums Daudzums Pārdoš. vienība

X 1 6.816-079.0 Tool box Inch 1.000 ST

Powered by TCPDF (www.tcpdf.org)

Lapa 31

http://www.tcpdf.org

	Satura rādītājs
	Spare parts list STH 13.84 W ab WK 20001 (5.970-863.0)
	10 Shearing shackle
	11 Shearing shackle crank
	12 Shearing shackle handhold

	20 Discharger chute
	30 Transmission gear
	31 Gear
	32 Wheel
	33 Selector shaft

	40 Worm gearing
	41 Individual parts
	42 Worm wheel
	43 Rocker

	50 Special tools
	10 Tool tool box Inch



